PULL-APART TENSILE STRENGTH TEST RESULTS

Grab Tensile ASTM D638 Modified

Client Name: Invisible Structures Job Number: 2441-17
Project Name: -- Material Type: --
Date Tested: Wednesday, August 11, 2010 Manufacturer: --

Tested By: MLM Sample Type: Pull Test

Direction: n/a
Grip Seperation: 2.2"

Specimen Number| Load (Ibs.) |Load(Ibs./in) [%Elongation Width of Sample: 0.18"
1 82.67 459.26 13.91
2 83.44 463.54 11.60
3 81.32 451.76 12.11
Average 82.48 458.19 12.54
Standard Deviation 1.07 5.97 1.22
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File Name: ISGTPULL Date: 8/26/2010 Data Checked By: Wi —
Data Entered By: MLM Date: 5 /Z, -
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